

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-07-05 16:24:32
Date of Next Testing: 2025-07-05 16:24:32
Product Name: **Single wall carbon nanotube solution**
CAS Number:
Specifications & Purity: $\geq 98\%$, SWCNTs 0.2%wt
Lot #: G2404277
SKU #: **C141005**
Version: **1**
Analysis #: **373599**
Storage Temperature: Store at 2-8°C

Parameter	Limit Values	Result
Purity	98-100 (%)	98.20000 %
Diameter	0.9-1.7 (nm)	1.02 nm
Length	10-30 (μm)	15.00 μm
Carbon nanotube content : 0.2%	Pass	Pass
Appearance(C141005)	black	Black



John Su
QA & QC Manager